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United Kingdom 

Date of report:

Testing Requirements

Testing of EVA mat in accordance with the test method in EN71-2:2011+A1:2004 clause 5.4

For SATRA’s full terms and conditions see our website: https://www.satra.com/terms_of_business.php

For SATRA’s statements regarding the confidentiality, publication and dissemination of this report, decision 
rules and UKAS accreditation please see the final page of this technical report.
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Work Requested

Samples of material, see table 1, were received by SATRA, for testing in accordance with the method and 
requirements of EN 71 – 2: 2011+A:2014 Clause 4.4 Toys to be entered by a child only.
Testing was carried out to demonstrate the material is not highly flammable and meets the requirements of 
clause 4.1 General Requirements.  The clause is also called by EN716-1:2017, for children’s cots.

Table 1 – Samples Received

Sample description as stated by the client Approximate weight of sample
EVA/Foam Interlocking Tile 407g

Figure 1

Conclusion

Standard Clause / Property Result
4.1 General Requirements Pass

EN 71 – 2: 2011+A:2014 4.4 Toys to be Entered by a Child Pass
(See Note B)
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Testing Conditions

Conditioning of samples prior to testing: Minimum of 7 hours at 20°C, 65% rh
Burner: As detailed in EN ISO 6941: 2003 Annex A
Sample size: 610 × 100 mm
Position of sample holder: 45 ± 1° to the horizontal
Angle of burner: 0° (to vertical)
Position of burner: Vertical to sample
Distance between burner & specimen: 30 ± 2 mm
Height of marker thread 1: 50 mm (thread to be > 2 mm above surface of sample)
Height of marker thread 2: 550 mm (thread > 2 mm above surface of sample)
Flame height: 40 ± 3 mm
Burner pre-heat time: 2 mins
Flame Application: 10 ± 1) seconds 
Air Speed within chamber: < 0.2 mm / s at start of test
Temperature within chamber: Between 10°C and 30°C
Humidity within chamber: Between 15% and 80% rh 
Gas Type: Butane OR Propane

Pre-Conditioning of Samples

Sample was tested as received.
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Test Results

EN 71-2: 2011 Test results

Clause / Test Requirement Test Results UoM
(See note A) Result

Test Area / 
Direction

Top 
up

Base
Up

Did sample 
ignite? Yes Yes

Was first marker 
thread severed? Yes No

Was second 
marker thread 

severed?
Yes No

Time taken for 
flame to reach 
second marker 

thread (s)

153 17

Distance travelled 
between marker 

threads (mm)
60 N/A

Rate of flame 
spread (mm/s-1) 0.4 N/A

Flaming Debris? Yes Yes
Molten Drips? Yes Yes

Clause 4.4 Toys 
to be Entered 

by a Child

The rate of flame 
spread shall be ≤ 30 
mm.s-1 or shall self-

extinguish before the 
second marker 

thread is severed.

If the rate of flame 
spread is ≥ 20 mm.s-

1, there shall be no 
flaming debris or 

molten drips.

If the rate of flame 
spread is between 10 
mm.s-1 and 30 mm.s-

1, both the toy and 
the packaging shall 

be permanently 
marked with the 

following warning: 
“Warning! Keep 
away from fire”

± 0.17s
± 0.3mm

Pass
See
Note

Additional Information / Notes

Note A – ‘UoM’ denotes estimated Uncertainty of Measurement for stated test results.  This uncertainty value is 
based on a standard uncertainty multiplied by a coverage factor k = 2, which provides for a confidence level of 
approximately 95%

Note B: Material meets the requirement, but is designed for a child to play on, rather than enter.
During testing it was noted that smoke was produced.
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Conditions of Use
Confidentiality and Dissemination

SATRA test reports may be forwarded to other parties provided that they are not changed in any 
way and are not marked as confidential. Test reports must not be published, for example by 
including it in advertisements, without the prior, written permission of SATRA.

Liability
Results given in this report refer only to the samples submitted for analysis and tested by SATRA. 
Comments are for guidance only.

A satisfactory test report in no way implies that the product tested is approved by SATRA and no 
warranty is given as to the performance of the product tested. SATRA shall not be liable for any 
subsequent loss or damage incurred by the client as a result of information supplied in the report.

Accreditation
Where the UKAS logo is included on the test report then tests marked ≠ fall outside the UKAS 
Accreditation Schedule for SATRA. Where no UKAS logo is included on the test report then none of the 
tests reported are covered by SATRA’s UKAS Accreditation. 

Tests marked ¥ are performed under SATRA’s Flexible UKAS Schedule.  

Uncertainty of Measurement and Decision Rules
Where values for uncertainty of measurement are included within the report then the uncertainty of 
the corresponding results are based on a standard uncertainty multiplied by a coverage factor 
k=2, which provides a coverage probability of approximately 95%.

When reporting results against a conformance statement (Pass/Fail or the allocation of a class or 
level) then uncertainty of measurement is taken into account based on a non-binary acceptance 
which itself is based on the guard band being equal to the expanded uncertainty.

Where the result corrected for uncertainty falls within the tolerance of the conformance statement 
then the risk of the conformance statement being a false accept or false reject is up to 2.5% and 
SATRA will in this instance quote a Pass/Fail, class, or level.

Where the result corrected for uncertainty falls outside of the tolerance of the conformance statement 
then the risk of the conformance statement being a false accept or false reject is up to 50%. In this 
instance SATRA will not provide a Pass/Fail statement or a class or level but will include information 
in the notes in relation to the result obtained.

Where a report contains SATRA guidelines values then uncertainty of measurement values have 
been taken into account when determining the guideline values and as such are not considered 
when determining pass/ fail criteria.
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